

## TEST REPORT

**CLIENT NAME** : WARRIOR PTE LTD  
**ADDRESS** : BLK 17, MARSILING INDUSTRIAL ESTATE ROAD 1, #01-11  
SINGAPORE 739279

**ATTENTION TO** : MR. CHONG YIT NYEN  
**TEL NO** : 6364 5100  
**FAX NO** : 6364 0629  
**ACCOUNT CHARGEABLE TO** : WARRIOR PTE LTD

**PROJECT CODE** : G0171  
**PROJECT REFERENCE** : WATER PENETRATION TEST

**SUBJECT** : WATER PENETRATION OF CONCRETE  
**TEST STANDARD** : DIN 1048 - Pt5: 1991

**JOB REF.** : ADM/15/0285 (2)  
**CLIENT SAMPLE REF.** : W7

**DATE OF COATING** : 26-Dec-2014  
**DATE RECEIVED** : 29-Dec-2014  
**DATE OF REPORT** : 06-Mar-2015

**TOTAL PAGES** : 2 (INCLUDING COVER PAGE)  
**ANNEX A** : PHOTOGRAPHS OF TEST SAMPLES



The results reported herein have been performed in accordance with the terms of accreditation under the Singapore Accreditation Council

Terms & conditions:

1. The Report is prepared based on the tests requested and on the specific items submitted to Admaterials for testing. Admaterials assumes no responsibility for variations in quality or other characteristics of items submitted under conditions over which Admaterials has no control. This Report does not constitute a recommendation for, or endorsement of, the item or material tested.
2. Admaterials agrees to use a reasonable degree of diligence in the manner of performing the tests, inspections or services but no warranties are given and none may be implied directly or indirectly relating to Admaterials' test results, services or facilities. Admaterials shall not be liable for any collateral, special or consequential damage.
3. The Report must not be used in advertisements without the written consent of Admaterials.
4. The Report shall not be reproduced except in full and unless approval in writing has been given by Admaterials.
5. No other third party can obtain the Report through Admaterials, unless specified in the Admaterials registration form or he has received written instruction from the applicant to authorise Admaterials to do so.

## TEST RESULTS:

### WATER PENETRATION OF CONCRETE - DIN 1048 - Pt5: 1991

Our Sample Ref.	ADM/15/0285 (2)		
Client Sample Ref.	W7 - A	W7 - B	W7 - C
Specimen Length (mm)	150	150	150
Specimen Width (mm)	150	150	150
Specimen Height (mm)	150	150	150
Date of Coating	26-Dec-14	26-Dec-14	26-Dec-14
Maximum Depth of Penetration (mm)	2	1	2
Average Maximum Depth of Penetration (mm)	2		

#### Remarks :

- 1) Direction of Water Pressure : Perpendicular  
(to the Casting Directions)
- 2) Pressure Applied : 5 Bar
- 3) Test Witnesses : Nil

PREPARED BY:



WEE CHIP KAI  
Assistant Engineer

APPROVED BY:



SHERLY WIJAYA  
Senior Laboratory Manager

ANNEX A  
PHOTOGRAPHS OF TEST SAMPLES

